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WEIRASARER 40£22mm/s, RIEE 23+2°C,
R X BE 50+5%. P
1 . % The mixed gas flow rate was 40+2mm/s, the test) 29.4
Oxygen index . : P, '
temperature was 23+2°C, and the relative humidity was
50+5%.
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REMARKS The testing process is carried out under the environmental conditions specified by the technical
requirements:

HEEL: P MRERGEERF: RRLERAGERIN: LRTRE -~ ENE.

“P” represents pass;“F” represents failure; “N” represents not happen;“---” represents not content.
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In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected
tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.
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